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q - Tubos de Acero de México, S.A.

m: m q_ m Km 433.7 Carr. México-Veracruz
Via Xalapa

{916897) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA —T— S v— (52) 259 980 120 o
06016779 1/4
Date/Dia:  27/06/2006 )

Customer / Ciente:  PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer's Order / Clignte Orden - iterm N° Customer's Reference / Referencia del cliente Manufacturer's Werks Order N° ( Confirmacién de Venta
087566/02
Manufacture Process [ Proceso de fabricacion. Product Type ! Tipo de producto. Surface  Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
. LAMINADC EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o especificaciones. Steel Grade § Grado de acero. Ends / Extremos. NORMAL BEVEL
APT S5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/19855-A%5/99B B/X42 PSL1 BISELADO NORMAL
Dimensions [ Dimensiones. ) . Length 7 Longitud. Cuantity / Cantidad. 1 Pcs/pz Hominal Weight / Pesc Nominal
457.00 X 23.80 MM 7.00 / 12.50 MTS 254.25 RG/M
18.00 X 0.938 INCH 23.00 / 41.00 FT 171.08 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION _ 1
Specimen condition Specimen dimensions Test Y. 5. uTs. Y5
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Lnit / Unidad ! . o Elangation
Heatt® § Sample N°§ Ls T | Type Size Area Temp. JKG/MM2 KG/MM2 uTs Alargamiantc
Colada N° | Muestra N° Tipo Ori Tamafio Seccidn de Bul 0.5%
mm mm2 ensayo Required/Reguerido Required | Requerido Reguired §% in 2 inches
TMin: Thire: Miz % = AP
Tha: Thiax:
LMin: 29.50 Lhtin: 42.18 Max Qb
"C Lz YETS £
27799 22156 [C/B| ST |Rec| L | 37.90 x 24.70 }936.13 TA 34.99 51.62 0.68 53
27799 |22157 Jc/B| sT |Rec| L | 35.80 x 26.40972.22 Jra  |36.13 51.54 0.70 52
Ls: Location of the sample | Localizacion de la muestra CfB: Body | Guerpo : RiU: Upset] Recalque ~ TT: Heat Treatment  Tratamiento Térmico
Tra: Specimen with heat treatment at Laboratory f Probeta tratada en laboratorio NR: N lized and Tempered { Normalizado y Revenido TR: Quenched and Tempered { Templado y Revenido
N: Normalized | Normalizado A: Annealed | Recocido SR: Stress Relief | Relevado de Esfuerzo : = ST: As Rolled [ Sin Tratamiento
Rec: Strip specimen | Rectangular Cil: Round bar specimen { Cifindrica Ori: Orientation | Odentacion. L: Longitudinal / Longitudinal
T: Transverse | Transversal % TA: Room Temperature f Temg Ambients EUL: Extension Under Load Method UTS: Ui tensile gth { istengia
Max: Maximum [ Maximo Obt: Obtained [ Chienido ; ¥.5.: Yield strength  Fluencia : LMin: Logitudinal Minimum / Minimo Longitudinal
LMax: Longitudinal Maximum { Maximo Longitudinal TMin: Transverse Minimum { Minimo T sal TMax: Transverse Maxi i Maximo Transversal Min: Minimum [ Mini
This is 10 cerify that the products dascribed hers in were mendfaciuned, sampled, testse, sndiar i Aed inn with 1ha specification referenced snd meets the Tequirsments in all respacts. This corfifcals is issued Ly a compulerized system and it is valid with electronic zignature, On the a_&m_...m._ cerificate the trade-mark groen colorad
Tenans is demped. in case the cwnor of the ariginal cartificate would lease & copy of 1, he must attest it confamity 40 ihe ofgnal one. taking upen himsslt the responsibility fer any unlawful or not sliowed uso, Aoy anddor falsification will be subjected 1o 1he law :
This.cai icale b ot A decl, ; : ke .._wnn_ &8 8 declaration of o 2 2 o e - . : =
2 ...m%e.doocq‘_e_ds.mmi..s que tag productos desqritifiansl feron manufacturados, probadBs yigynspgeich istace tos correspands querimisntas, Este cortificado s2 amits madiants un sistoma comp y &5 valido con fimme electrnica, En #l certificads crginal &l logolipe
A dor det carifi ariregue una i 1 original, v a6 hace responeabla por cualguior uso doge webido. Cuatquier alerackin wo falsificaciin serd sujeta a s ley -
colaracién da origen. : - [ ocazmmae

B ; = Sty ¥: .
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: 2] aa aa 190 o

06016779 214
Date/Dia:  27/06/2006

Customer { Cliente:  PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer's Order [ Cliente Orden - item N° Customer’s Reference | Referencia del dliente Manufacturer's Works Order N° [ Confirmacion de Venta

087566/02

Manutacture Process { Proceso de fabricacion Product Type / Tipo de producto. Surface | Superficia.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification | Normas o especificaciones.
API 5L/ASTM Al06/ASME SAl06/ASTM AS53

Steel Grade [ Grado de acero.
B/X42 PSL1

NORMAL BEVEL
BISELADO NORMAL

Ends | Exlremos.

,JULIO 1, 2000/99/1895-A55/39B

Dimensions [ Dimensicnes.
457.00 X 23.80 MM
18.00 X 0.938 INCH

Length / Longitud.
7.00 / 12.50 MTS
23.00 / 41.00 FT

Cuiantity ¢ Cantidad. Nominal Weight / Peso Nominal

254.25 RG/M
171.08 LB/FT

1 Pcs/pz

1

HARDNESS TEST / ENSAYOS DE DUREZA

Through Wall Hardness / Dureza en el espesor

Heat! Colada: Required /Requerido HRC ) Heat! Colada: Required /Requeride HRC
27799 Min, Max, 22.00 27799 Min. Max. 22.00
Sample / Muestra 22156 {End J Ext: {Sample / Muestra 22157 [End / Ext:
Quiadrant Awer Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrants 1 2 3 Prom | War
1 OD/DE §77.6 |78.B(79.2 |[TB.5 1 ODIDE 78.8179.9178.27%.0
Unit / Unidad MW/C 79.5 |79.8|76.8 |79.4 Unit / Unidad MWIC 80.5(79.5177.817%.3
HRED 1DVD1 76.5 |79.5|77.6 |77.911.5 HRb 1D/DI 77.9|7%.1177.478.111.2
pipe N° / Tubo N°: les: /s |ors 50 Pipe N° / Tubo N°: |ve: o/ Jer: sT
Min: Minimum { Minimo IDDI: Intermal Di ter [ Dia ints Ls: Location of the sample [ Localizacion de la it Tra: Sp with heat treatment at Laboratory [ Probeta tratada en laboratorio
Max: Maximum / Maximo Aver.: Average CIB: Body | Cuerpo NR: Normalized and Tempered | Normalizado y R il A: Annealed | Recocido
OD/DE: Qutside Diameter / Diametro extemo Prom.: Promedio RiU: Upset! Recalque TR: Qv hed and Tempered { Templado y R ido SR: Stress Relief [ Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: Variation | Variacion TT: Heat Treatment / Trat. to Té N: N lized | N lizad ST: As Rolled / Sin Tr o QT hed { Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N” Sample N° Flattening Test
Caolada N° § Musstra N° Ensayo de Aplastamienta
27799 22156 GOOD/BUENO
27799 |22157 GOOD/BUENO
This s ta cantify that the ﬁmu‘u_cﬂ.mammﬂm_uo.u_ bere in wene menilaciue ) sampied, tes iin with the i referanced end meete the requinsments in alf respects. This cedificate is msusd by & computenzed sysiem ard it is valid with slectronic signatura. On Ihe orginal cartificale e trde-mark green cakored

Tenang' iz stamped” In case the owner of-the orig oy b

Thiz o..uqm_nnm_m. s not a decleration of grigin nor may if o used &5 2 de ion oY Argin.;

it, be mustatiest 3s confomity 3o the oniginal one, taking upen himself the maponsibility for any untawful or nol sllowed use . Any alleration andior falsification wil ba subjected 1o the law.

Este documento carifica gue kos preductos

Este cerificado no 5, ni puede ser usado, come una declamcion de oagen

Z e s
con firma alectanica. En el cotifficada cnginel al logotipo

yia irspecconados de acuerdo con la especificaciin de referencia y satisface los comespordienlis requs S8 emite e un sistema

DACA 777 04 O
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= Tubos de Acero de México, 5.A.

. o : m q— m Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA NumbenNtimeso Kaatlir el 52220388 112010
06016779 3/4
pate/Dia:_27/06/2006

Customer { Cliente:  PLESA ANAHUAC ¥ CIAS. S.A. DE C.V. Customer's Order | Cliente Orden - item N® Customer's Reference { Referencia dei clisnte Manufacturer's Works Order N* | Confirmacién de Vemta
087566/02
EManufacture Process ! Proceso de fabricacion. Product Tvpe ! Tipo de producto. Surface { Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Vstandard or Specification | Mormaz o especificaciones. Steel Grade | Grado de avero, Ends / Extremos, NORMAL BEVEL
API 5L/ASTM Al106/ASME SALO6/ASTM AS53 ,JULIO 1, 2000/99/1955-AS5/99B B/X42 PSL1 BISELADO NORMAL
Dimensions { Dimensiones. Length / Longitud. {Quantity { Cantidad. 1 Pcs/pz Meminal Weight / Peso Nominal
457.00 X 23.80 MM 7.00 / 12.50 MTS : . 254 .25 RG/M
18.00 X 0.938 INCH 23.00 / 41.00 FT } 171.08 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % [ Composicion %
C Mn Si Cr Mo 3 P NI ¥ Cu Al Sn As Nb Ti Ca B - N 51 52 53
® 100 X 1000 ) X 10000 X 100
Heat H Max) 28 | 135 40 15 30 30 | 400 | 80 | 400 40 15 100
Colada Min 29 | 10
mms.omm N° Tﬁ Max§ 28 135 40 15 30 30 400 20 400 40 is 100
Muesira N° Min 29 | 10
27799
00001 H 19 85 17 9 5.7§5.7] 11 50 1] 102 21 7 5 0 0 23 [ g1 0 29.9 4]
22156 P 20 82 17 10 | 5.7 6.9 10 50 1] 98 17 3 4 0 0 17 1] 30 L} 30.5 0
22157 P z0 83 17 10 5.8§ 7.4 10 50 Q 93 17 7 4 QO 0 15 ] 34 0 30.7 1]
H: Heat [ Colada P: Product I Producto _
S1:SUMA Nb+V+Ti S2:SUMA Mo+CriNi+Cu+V S3:SUMA Nb+v z
HYDROSTATIC TEST / PRUEBA HIDRAULICA : . |
Pressure { Presion Time/ Tiempo Results { Resultado ;
Unil/ Unidad. Walue! Vaior Seconds / Segundos
PSI 3000 5 - Satisfactory / Satisfactorioc

mdwmbmzﬁmz.ﬁv;wdm HZmJOgH.HOZ /  INFORMACION mdmbmzmz_ﬂgHm

=

Manufactured by / H%Hﬁﬁﬂﬂo por. TAMSA

dteel kunu..._._.w Uhanmm.m x Fabricacién del m.anO( HH&GRHHQ ..?n.n m.saﬂ_whm “Ladle m.ﬁHuEnwiHSQme‘ m._..h_,w ‘Killed Steel \_. Horno de vﬂno ‘BEléctrico-Horno ‘de Soey e

manufaciured, sampled, lested, andior ingpe i i s with the i i i o arvd masts the requinemants in all respects. T

E

et vk reiemsds copy of 1 e must attest fts conformity 16 the ongingl one, taking upen himsed the meponsibiity far any Bnlsweul or not sliowed uss. & ration andfor falstication will bt subjecisd % the e

e vy it e s o

dectaration of origin

loos dhescritos agui fuensn man, i ir dos de aceardo con la especifi G de rancia y safisf los i requarimisntos. Esla ada s oenile i UR SISt ma

¥ 2% valido con fivma electrénica. En e cedificado onginal et logotipe

Tenaris {verde} egld mrpres en la hoja. En caso de que el posesder del cetficaco entregue una fotocopis del misme, debseré gamntizar la conformidad con ol ofginal. y $& hace mesponsable por cualquier uze degal o indebida. Jual

sieer o ylo Falsifecacion serd sujets a lz loy
puede ser usado, como uns dedaracion de ongen —

Ests certificado no es, DICA FTT 040
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